
®

BX-84
SNOW REMOVAL

Published: 10/07 Part No. B745-010PS/N B74500001710 – B74500070810 inclusive

PARTS MANUAL
An Operators Manual with IMPORTANT Safety, Assembly,
Operation andMaintenance informationwas packagedwith this
Parts Manual during final inspection at the factory. If the
OperatorsManual ismissing at any time, please contact Schulte
Industries Ltd. At (306) 287-3715 to receive your free
replacement manual.

Si No Lee Ingles, Pida
Ayuda a Alguien

Que Se Lo Lea Para Que le
Traduzca Las

Medidas de Seguridad

¡ATENCIÓN!
LEA EL INSTRUCTIVO

Schulte Industries Ltd.
PO Box 70
Englefeld Saskatchewan
Canada S0K 1N0
Tel. (306) 287-3715
Fax. (306) 287-3355
Parts Fax. (306) 287-4066
Email: info@schulte.ca
Web: www.schulte.ca © 2007 Alamo Group

mailto:info@schulte.ca
http://www.schulte.ca
LUKE HP
NESSA LABEL



Parts Ordering Guide
The following instructions are offered to help eliminate delay and error in processing purchase
orders for the equipment in this section.

1. The Purchase Order must include the name and address of the person or organization ordering
the parts, who should be charged, and if possible, the serial number of the machine for which
the parts were ordered.

2. The Purchase Order must clearly list the quantity of each part, the complete and correct part
number, and the description of the part.

3. Schulte Industries Ltd reserves the right to substitute parts where applicable.

4. Schulte Industries Ltd reserves the right to change prices without prior notice.

NOTE: Please refer to the Safety Section in the front of the Operators Manual for the proper
Part Number when ordering Replacement Safety Decals. Safety decals are available
free of charge from the Schulte Parts Department.

NOTE: If the Operators Manual does not accompany this Parts Manual please obtain one, free
of charge from the Schulte Parts Department. DO NOT operate this implement unless
you READ, UNDERSTAND, and FOLLOW the Safety and Operation instructions
contained in the Operators Manual

NOTE: Please note that the appearance of some parts may vary from the artwork shown in
the Manual.

For maximum safety and to guarantee optimum product reliability, always use
genuine Schulte Parts. The use of inferior replacement parts may cause premature
or catastrophic failure, which could result in serious injury or death.
Direct any questions regarding parts to:

Schulte Industries Ltd ®
P.O. Box 70

Englefeld, Saskatchewan
Canada S0K 1N0

Phone: (306)-287-3715
Parts Fax: (306) 287-4066

Email: info@schulte.ca

®

mailto:info@schulte.ca


Front View BX Series................................................................................................................................1
Rear View BX Series.................................................................................................................................3
Cross Shaft BX Series..............................................................................................................................5
Manual Chute and Rotator BX Series.......................................................................................................7
Hydraulic Chute and Rotator BX Series....................................................................................................9
Three Point Hitch Kit BX Series..............................................................................................................11
Skid Steer Motor Mount BX Series.........................................................................................................13
Skid Steer Hydraulic Layout BX Series...................................................................................................15
Skid Steer Quick Attach Mount BX Series..............................................................................................17
7400-6200-Mounting Kits........................................................................................................................19
Skid Steer Hydraulic Block Layout BX Series.........................................................................................20
Hydraulic Valve Block,127-027...............................................................................................................21
Electrical Components Hydraulic Block BX Series.................................................................................22
Hydraulic Cylinder, 100-2040..................................................................................................................23
Hydraulic Layout BX Series....................................................................................................................24
Hydraulic Reservoir Kit BX Series..........................................................................................................25
Driveline, 340-4800.................................................................................................................................27
Gearbox, 330-425...................................................................................................................................29

Part Index................................................................................................................................................31

B745-010P - Page iii - 10/07
© 2007 Alamo Group Inc.

TABLE OF CONTENTS



18 17

7

3

10

11

12

13

11

1

5

18

7

20
6

2

8

9

4

16

17

15

14

18

19

B745-010P - Page 1 - 10/07
© 2007 Alamo Group Inc.

FRONT VIEW BX SERIES



DescriptionQtyPart No.Ref.
BX62 Main Housing1B620-1011
BX74 Snow Blower Main Housing1B740-101
BX84 Snow Blower Main Housing1B745-101
Auger assembly, 6200 / BX62 blower1B501-1052
Auger assembly, 7400 / BX74 Blower1B601-105
Auger assembly, BX84 Blower1B745-105
Blade, 6200 / BX62 snow blower,1B501-1093
Blade 7400 / BX74 snow blower,1B601-109
BX84 Blower Blade1B745-109
Fan, 4 Paddle BX Blowers1B620-1314
Drive chain guard,1B601-1155
Sprocket, 50A52, 2"bore 3-13/32 holes @ 4.25PD1312-5096
Flange Complete, press steel, 1-1/4", lock collar2352-6007
Flange housing, press steel,2353-601
Bolt, 1/2 x 1-1/4 UNC, GR5,1250-0618
Lockwasher, 1/21255-0099
Bolt, 5/8 x 3 UNC, GR5, plated4250-08710
Washer, 5/8",16256-00611
Bronze Bushing, .625 ID x 1.0 OD x 1.25 L.G.4363-01412
Chute Retainer Sleeve4B890-13713
Locknut, 5/8 UNC, plated4270-00414
Locknut, nylon insert, 7/16 UNC, plated7270-01415
Carriage bolt, 7/16 x 1 UNC,7250-04016
Carriage bolt, 3/8 x 1, UNC, Gd5, plated,6250-03017
Locknut, 3/8 UNC, plated11270-01718
Bolt, 3/8 x 1 UNC, GR5,2250-01819
Bolt, 3/8 x 1-1/4 UNC, GR5, plated3250-01920

B745-010P - Page 2 - 10/07
© 2007 Alamo Group Inc.

FRONT VIEW BX SERIES



24

23

23

23
21

21

16

22

21

2

1

23

48

11

21

3

9

12
24

10

17

13

5

16

16 18

2019

22
20

21 6
16

18

15

7

14

B745-010P - Page 3 - 10/07
© 2007 Alamo Group Inc.

REAR VIEW BX SERIES



DescriptionQtyPart No.Ref.
BX62 Main Housing1B620-1011
BX74 Snow Blower Main Housing1B740-101
BX84 Snow Blower Main Housing1B745-101
Rear Shield, BX62 Blower1B620-1272
Rear Shield 7400 / BX741B601-128
Rear Shield, BX84 Blower1B745-127
Shield1B620-1293
Shield, BX74 Cross Shaft1B740-129
Shield1B745-129
Shield Cover, W/Hyd Hose Hole1B620-1284
Drive Chain Shield, Blowers1B601-1265
Gear Box Complete, PG, P425-1:1, c/w 2824 coupler1330-4256
Skid shoe,253-077
Plastic handle LPC #4801280-1508
Rubber Guard1238-0029
Rubber Guard1238-00310
10-24 X 3/4, Phillips head machine screw2251-15111
Locknut, 10-24, Nylock2270-02812
Linch pin, 3/16, standard1300-012013
Bolt, 1/2 x 3 1/4 unc, GR5,plated4250-050114
Locknut, 1/2 UNC, plated4270-00715
Bolt, 3/8 x 3/4 UNC, GR5, plated,11250-01716
Bolt, 3/8 x 1 UNC, GR5,3250-01817
Lockwasher, 3/8",8255-01318
Washer, 3/8",3256-01719
Locknut, 3/8 UNC, plated6270-01720
Washer, 5/16", BX625256-02021
Washer, 5/16", BX747256-020
Washer, 5/16", BX847256-020
Locknut, 5/16" UNC, BX625270-02022
Locknut, 5/16" UNC, BX747270-020
Locknut, 5/16" UNC, BX847270-020
Bolt, 5/16 x 3/4" UNC, BX625250-00623
Bolt, 5/16 x 3/4" UNC, BX747250-006
Bolt, 5/16 x 3/4" UNC, BX847250-006
Rubber Guard (Used With Hydraulic Block Option)2238-00424

B745-010P - Page 4 - 10/07
© 2007 Alamo Group Inc.

REAR VIEW BX SERIES



19

3

2

18

1

12

14
15

7

6

5

17

4

16

8

10
9

11

13

20

B745-010P - Page 5 - 10/07
© 2007 Alamo Group Inc.

CROSS SHAFT BX SERIES



DescriptionQtyPart No.Ref.
Gear box, Prairie Gear1330-4251
Cross shaft, 6200 / BX621B501-1182
Cross shaft, 7400 / BX741B601-118
Cross shaft, BX841B745-118
Shear plate, sprocket c/w bushing1B601-1233
Brass bushing, 1-1/4x1-1/2x1-3/41363-0054
Grease nipple, self tap1273-0065
Locknut, 3/8 UNC`3270-0176
Flange bearing, 1-1/4 complete1352-6007
Press steel housing, 1-1/4 bearing2353-601
Carriage bolt, 3/8 x 1 UNC3250-0308
Bolt, 5/8 x 1 UNC2250-0999
Lockwasher, 5/8"2255-00510
Flat washer, 5/82256-00611
Drive chain shield1B601-12612
Idler Mount Assembly1B620-12213
Idler, press steel, 17T #50, 5/8" bore1313-50114
Roll pin, 1/4" x 1-3/8"1262-01015
Shear bolt, 1/4 x 2 UNC GR21250-13616
Locknut, 1/4" UNC1270-02517
Connector link, #50 complete1311-50118
Offset link, #50 complete2311-50219
Roller chain, #501310-50220

B745-010P - Page 6 - 10/07
© 2007 Alamo Group Inc.

CROSS SHAFT BX SERIES



21

20

19

16

15

3

20

2

21

4

19
1

17

18

7
6

8

5

15

16

13

14

12

11

9

9
10

22

B745-010P - Page 7 - 10/07
© 2007 Alamo Group Inc.

MANUAL CHUTE AND ROTATOR BX SERIES



DescriptionQtyPart No.Ref.
Chute Assembly, BX Series1B620-1101
Deflector Sub-Assembly1B620-1112
Manual Deflector Bar1B620-1163
Hinge Pin, Deflector1B620-1094
UHMW Retainer Ring1B620-1555
Crank Handle1B620-2456
Crank Shaft1B620-2417
Chute rotator Base1B620-2428
Cotter Pin, Stainless Steel, 3/16" x 2-1/2"2271-0149
U-joint yoke assembly, 1/2" bore,1340-00510
Grease nipple, self-tap, 1/4-281273-00611
Bolt, 3/8 x 1-1/4 UNC, GR5, plated4250-01912
Sprocket Mount1B620-24413
Plated, 3/8" x 1-1/2", UNC, GD 5, Plated,4250-02014
Washer, 3/8",8256-01715
Locknut, 3/8 UNC, plated8270-01716
Locknut, 1/4 UNC, plated1270-02517
Bolt, 1/4 x 1-3/4 UNC, GR5, plated,1250-00418
Cotter pin, 1/8 x 1, plated2271-00819
Bolt, 1 x 2-1/2 UNC, GR5, plated,2250-12720
Locknut, 1", unc,2270-00221
Sprocket Assembly1B620-24322

B745-010P - Page 8 - 10/07
© 2007 Alamo Group Inc.

MANUAL CHUTE AND ROTATOR BX SERIES



22

22

20

19

19

10

9

8

7

1

2

10

43

6

7

9

8

11

17

16

12 23

21
13

15

14
5

18

19

22

20

8

24

B745-010P - Page 9 - 10/07
© 2007 Alamo Group Inc.

HYDRAULIC CHUTE AND ROTATOR BX SERIES



DescriptionQtyPart No.Ref.
Chute Assembly, BX Series1B620-1101
Deflector Sub-Assembly1B620-1112
Cylinder, tie rod, 2 X 6, 3/4-16 ORB ports in line1100-20403
Hinge Pin, Deflector1B620-1094
UHMW Retainer Ring1B620-1555
Hydraulic Hose Guide1B620-1346
Clevis pin, 1 x 2-7/8" useable, Zinc Di-chromate2302-0157
Washer, 1", 1-1/16" ID x 2" OD SAE10256-0018
Cotter pin, 3/16 x 1-1/2,2271-0059
Cotter pin, 1/8 x 1, plated2271-00810
Chute Drive Shield Assembly1B620-14711
Pinion Assembly, BX Series1B620-14412
Hyd. Motor Mount Bracket1B620-14513
Hyd. Motor, Char-Lynn "H" Series 4.5 Cu. In.1116-10414
Woodruff Key, #8081117-01315
Lock washer, 1/4",1255-01716
1/4 x3/4 NC Gr 5 hcs, yz1250-002117
Hose and tube clamp, 1/2"2C000-00118
Locknut, 3/8 UNC, plated4270-01719
Washer, 3/8",4256-01720
Lockwasher, 3/8",4255-01321
Plated, 3/8" x 1-1/2", UNC, GD 5, Plated,4250-02022
Bolt, 3/8 x 3/4 UNC, GR5, plated,4250-01723
Hydraulic Motor Shim (May Be Required)1B620-14824

B745-010P - Page 10 - 10/07
© 2007 Alamo Group Inc.

HYDRAULIC CHUTE AND ROTATOR BX SERIES



24

23

22

21

15
11

11

25

26

3

4

15
23

2

14

1

10

12
13

23

20

11

5

28

7

6

24 18

17

22

19

17

8

9
16

21

27

B745-010P - Page 11 - 10/07
© 2007 Alamo Group Inc.

THREE POINT HITCH KIT BX SERIES



DescriptionQtyPart No.Ref.
3 Pt Hitch Arm1B601-2041
3pt hitch side arm assembly1B601-2032
3pt hitch top arm1B601-2023
3pt hitch arm,2B601-2014
3 Piont Stand (Only on 3pt option)1B620-1355
Manual mount bracket, canister,1C000-3556
Plastic Manual Storage Cannister1280-2017
Plate, Bolt On, SMV Sign1B890-1388
SMV Sign, Galv., S276.6, V9722, w/ Black Overlay1S000-1109
Shield, tractor shaft,1B501-11510
Lift Arm Pin, cat 1, 7/8" dia. x 1-3/4"UL, 7/8"NF2300-01511
Compression spring, .08" wire, .72" OD, 1.5" lg.1229-01012
Cotter pin, 1/8 x 1, plated1271-00813
Top link pin, cat 1, 3/4" dia x 3-7/8" useable1300-00114
Linch pin, 7/16 standard,3300-01015
1/4 x3/4 NC Gr 5 hcs, yz2250-002116
Locknut, 1/4 UNC, plated5270-02517
Bolt, 1/4 x 1 UNC, GR5, Plated,3250-00218
Bolt, 3/8 x 1 UNC, GR5,2250-01819
Lockwasher, 3/8",2255-01320
Bolt, 3/8 x 1 UNC, GR5,4250-01821
Bolt, 5/8 x 1-1/2 UNC, GR5, plated,4250-09522
Locknut, 5/8 UNC, plated8270-00423
Bolt, 5/8 x 4 UNC, GR5, plated4250-08524
Washer, 5/8" (Qty. as Required)256-00625
U-joint,size 4,M8 x 45,1-3/8z6 x 1-3/8z21,540 rpm1340-480026
Washer, 1/4"3256-01827
Linch pin, 3/8" standard1300-00828

B745-010P - Page 12 - 10/07
© 2007 Alamo Group Inc.

THREE POINT HITCH KIT BX SERIES



13

7

10

4

3
12

11

1
6 8

9

16

17

14

13

18 19

20

21

12

B745-010P - Page 13 - 10/07
© 2007 Alamo Group Inc.

SKID STEER MOTOR MOUNT BX SERIES



DescriptionQtyPart No.Ref.
Char-lynn 'T' series motor, 4.9 cu in.1116-2131
Hyd. motor, CharLynn'T', 6.2 cu in, #10 ORB ports116-214
Char-lynn 2000 series motor, 8.0 cu in116-902
Char-lynn 2000 series motor, 9.6 cu in116-903
Char-lynn 2000 series motor, 11.9 cu in116-904
Sprocket 50B16 1" bore, keyed1312-5043
Sprocket 50B16 1" bore 1-3/8-211312-5064
Mount plate1B601-3046
Mount assembly1B601-3017
Chain, #50 double1310-5418
Connector link, #50 double complete.1311-5419
Set screw, 5/16 x 3/8 Allen. hd.2268-01710
Bolt, 1/2 x 1-1/2 UNC4250-05911
Flat washer, 1/28256-01112
Lock nut, 1/2 UNC6270-00713
Lock washer, 3/82255-01314
Woodruff key1117-97516
Bolt, 3/8 x 12250-01817
Bolt, 1/2 x 1-3/4 UNC2250-06018
Flat washer, 5/82256-00619
Flat washer, 3/82256-01720
Machine bushing, 5/8 x 1-1/162256-06321

B745-010P - Page 14 - 10/07
© 2007 Alamo Group Inc.

SKID STEER MOTOR MOUNT BX SERIES



1

1

3

4

2

3

TO SKID STEER

TO MOTOR
PRESSURE

FLOW

4

B745-010P - Page 15 - 10/07
© 2007 Alamo Group Inc.

SKID STEER HYDRAULIC LAYOUT BX SERIES



NOTE: This hydraulic layout is only used when the manual chute rotator and deflector option is
used.

DescriptionQtyPart No.Ref.
Hose assembly, 15", 5/8" DW2111-2321
Check valve, 7/8-14 ORB1133-0042
Tee, 7/8-14 ORB/JIC2108-0493
Hose assembly, 75", 5/8" DW2111-2314

B745-010P - Page 16 - 10/07
© 2007 Alamo Group Inc.

SKID STEER HYDRAULIC LAYOUT BX SERIES



13

13

10

9

12

1

11

15

3
2

11

9

16
4

14

5

6

13

7

8

17

B745-010P - Page 17 - 10/07
© 2007 Alamo Group Inc.

SKID STEER QUICK ATTACH MOUNT BX SERIES



DescriptionQtyPart No.Ref.
3pt hitch side arm assembly1B601-2031
3 Pt Hitch Arm1B601-2042
Top link arm, skid-steer mount,1B601-3023
3 Point Stand assembly1B620-1354
Manual mount bracket, canister,1C000-3555
Plastic Manual Storage Cannister1280-2016
Bolt, 1/4 x 1 UNC, GR5, Plated,3250-0027
Locknut, 1/4 UNC, plated3270-0258
Bolt, 7/8 x 4-1/2, UNC, GR5, plated,2250-1209
Lock nut, 7/8", unc,2270-00610
Locknut, 5/8 UNC, plated8270-00411
Bolt, 5/8 x 3-1/2 UNC, GR5, plated,2250-08612
Bolt, 5/8 x 4 UNC, GR5, plated6250-08513
Linch pin, 3/8" standard1300-00814
Safety walk tape, 18"2213-00215
Skid Steer Quick Attachments116
Washer, 1/4"3256-01817

B745-010P - Page 18 - 10/07
© 2007 Alamo Group Inc.

SKID STEER QUICK ATTACH MOUNT BX SERIES



DescriptionQtyPart No.Ref.
Bobcat Univeral Quick Mount1B601-6001
New Holland Quick Mount1B601-630
Leon-Ram Quick Mount1B601-640
Thomas T133 Quick Mount1B601-650
Thomas T173 Quick Mount1B601-660
Gehl Quick Mount1B601-670
Mustang Quick Mount1B601-680
Bobcat 953 Quick Mount1B601-690
Generic Frame1B601-700

B745-010P - Page 19 - 10/07
© 2007 Alamo Group Inc.

7400-6200-MOUNTING KITS



TO SKID
STEER

PRESSURE

1

8

2

2

3

4

11

11

5

13

8

9

9 10

9
107

12

12
6

14 15

DescriptionQtyPart No.Ref.
Valve Block, Skid Steer Blower, XMCD-89901127-0271
Hyd Hose 5/8 x 84, 10 FJIC x 12 M NPT2111-3132
Hyd. Hose 5/8 x 40, 10 FJIC x 10 FJIC1111-3043
Hyd. Hose 5/8 x 50, 10 FJIC x 10 FJIC1111-3054
Hyd Hose, 1/4 x 54", 6 FJIC x 6 FJIC 902111-3105
Hyd. Hose 1/4" x 85" , 6 FJIC x 6 FJIC 901111-3116
Hyd. Hose 1/4 x 94, 6 FJIC x 6 FJIC 901111-3127
Hydraulic Fitting, #12 M-ORB to #10 M-JIC4108-0778
Hydraulic Fitting, #10 F-JIC to #10 M-JIC, 90 Deg Swivel4108-0789
Hydraulic Fitting, #6 M-ORB to #6 M-JIC4108-07910
Hydraulic Fitting, #10 M-ORB to #10 M-JIC, 45 Degree2108-08111
Elbow, 90DEG, 8 Male ORB X 6 Male JIC2108-06912
Hydraulic Fitting, #10 M-ORB to #6 M-JIC2108-08013
Lockwasher, 3/8",4255-01314
Bolt, 3/8 x 1 UNC, GR5,4250-01815

B745-010P - Page 20 - 10/07
© 2007 Alamo Group Inc.

SKID STEER HYDRAULIC BLOCK LAYOUT BX SERIES



"A" "B"

"C" "D" "E" "F" "H""G"

2A

2B

3

4

5

6

"E"

"F"

"G"

"H"

"A"

"B""D"

"C"

4 9

2 10 11 10

2 10 11 10

3

1

7

6

5

8

7

7

DescriptionQtyPart No.Ref.
Manifold1128-0811
Solenoid Valve2128-0822
Relief Valve1128-0833
Solenoid Valve1128-0844
Diff. Press Sensing Valve1128-0855
Check Valve1128-0866
Expander Plug4128-0877
Zero Leak Gold Fitting1128-0888
Solenoid Coil1128-0899
Solenoid Coil4128-09010
Spacer2128-09111

B745-010P - Page 21 - 10/07
© 2007 Alamo Group Inc.

HYDRAULIC VALVE BLOCK,127-027



P2 A1C

WHITE

C

D1

C

D2 D3 D4

C

YELLOW

GREEN

BROWN

BLUE1
P1

C

C

P6

1 1

C1

P5

1 1

B2

P4

1 1

B1

11

P3 A2
VALVE BLOCK
P/N 127-027

1 1

2
1

2
1

2
1

2
1

2
1

CHUTE DEFLECTOR
CONTROL

CHUTE ROTATION
CONTROL

A - BLUE

F-WHITE

D - YELLOW

C - GREEN
B - BROWN

E - NC

S3

B-

12V

B+

F1
S4

S2

S1

14GA. WHITE

YELLOW

GREEN

BROWN

BLUE 1

P1

-12V

+12V

A1 A2

B1 B2

4
5

1

C
B2

B1

A2

A1

4

FUSE 15 AMP

2

3

A1

A2

B2

B1

C1

6

DescriptionQtyPart No.Ref.
Valve Block, Skid Steer Blower, XMCD-89901127-0271
Electrical wires/ Harness/ Switches1277-0082
Electrical harness1277-0093
Switch Mount Bracket, Bolt on2B620-1614
Switch box, Electrical, BX Skid Steer Blowers1276-3215
Switch, Push Button, NKK,4275-1306
Bolt 1/4 x 3/4 (Not Shown)2250-00217
Locknut 1/4 (Not Shown)2270-0258

B745-010P - Page 22 - 10/07
© 2007 Alamo Group Inc.

ELECTRICALCOMPONENTSHYDRAULICBLOCKBXSERIES



1

25
3

5

2
20

20

6

41

17

4

DescriptionQtyPart No.Ref.
Clevis cap1101-1191
Rod cap1101-1172
Piston1101-1183
Rod1101-1204
Cylinder tube1101-1165
Tie rod4101-1216
Rod clevis1101-20217
Nut8257-02220
Piston nut1101-12225
Seal kit1101-11541

B745-010P - Page 23 - 10/07
© 2007 Alamo Group Inc.

HYDRAULIC CYLINDER, 100-2040



1

2

3

4

DescriptionQtyPart No.Ref.
Hydraulic Fitting, #10 M-ORB to #6 M-JIC2108-0801
Elbow, 90DEG, 8 Male ORB X 6 Male JIC2108-0692
Hyd Hose, 1/4 x 87, 6 FJIC x 8 MNPT2111-3153
Dealer supplied for Loader Hydraulic Chute and Deflector Option
Hyd Hose, 1/4 x 82, 6 FJIC x 8 MNPT2111-3144
Dealer supplied for Loader Hydraulic Chute and Deflector Option

B745-010P - Page 24 - 10/07
© 2007 Alamo Group Inc.

HYDRAULIC LAYOUT BX SERIES



22

17

17
2

BACK VIEW

21

22

4

3

23

19

20

17

18

17

16

14

1 10

9

12

5

6

7

13

8

16

11

15

24

25

26

27

28

29

34

34

33

30

32

31

35

36

37

38

39

40

40

41

B745-010P - Page 25 - 10/07
© 2007 Alamo Group Inc.

HYDRAULIC RESERVOIR KIT BX SERIES



DescriptionQtyPart No.Ref.
Reservoir Tank, 3PT, Tank Only1H350-1011
Hydraulic Pump, EATON 19.6 GPM, 77022-LAR1120-0032
Hydraulic Pump, EATON 26.3 GPM, 77022-LAY1120-004
Pump Bracket1H350-1113
Pump Bracket Plate1H350-1104
Lid, reservoir,1586-0975
O-Ring 6" nominal, 1/8"1123-0016
Filter Housing, Donaldson P56-11311115-0137
Filter Element, Donaldson Filter P5503881115-0148
Relief Valve, Eaton, RV11-12-S-A12T-301127-0289
Filler breather ,40 micron, bayonnet mount1140-00110
Suction Strainer, Stauff, TMF-25-01114-00211
Lockwasher, 3/8",4255-01312
Bolt, 3/8 x 1 UNC, GR5,4250-01813
Top link pin, cat 1, 3/4" dia x 3-7/8" useable1300-00114
Bushing, cat. 1-2, 3/4" ID x 1" OD x 1-15/16" LG1300-00615
Linch pin, 7/16 standard,3300-01016
Lift Arm Pin, cat 1, 7/8" dia. x 1-3/4"UL, 7/8"NF2300-01517
Bushing, cat.1-2, 7/8" id x 1-1/8" od x 1-3/4" lg2300-006118
Bolt, 1/2 x 2 UNC, GR5,2250-05719
Lockwasher, 1/22255-00920
Bolt, 1/2 x 4-1/2 UNC, GR5, plated,2250-04721
Washer, 1/2, AS type A, 9/16 IDx1-3/8 ODx.109,4256-01122
Locknut, 1/2 UNC, plated2270-00723
Adapter, 8 FNPT - 12 MORB1108-09224
T-Fitting, 12MORB-12 MJIC1108-08725
Adapter, 8 FNPT - 8 MJ1108-08926
Adapter, 20 MNPT- 12 MJ1108-08827
Adapter, 12 FNPT - 20 MNPT1108-09028
Adapter, 20 MNPT - 16 MJIC, 90 Deg1108-09129
Hyd. Fitting, #20 M-ORB to #16 M-JIC 90 Deg1108-08330
Hyd. Fitting, #12 M-ORB to #12 M-JIC 90 Deg1108-08231
Hyd Fitting, #6 M-ORB to #8 M-JIC 90 deg. elbow1108-09332
Decal, SMV, black premask, S276.5 ASAE standard1226-01333
Decal, Red reflector, 2" x 9", S279.11 Standard2226-15334
Hyd Hose 3/4", #12F-JIC X #10 F-JIC, CUSTOMER SUPPLIED, Custom
Length, Tank to Blower1111-31635

Hyd Hose 3/4", #12F-JIC X #10 F-JIC, CUSTOMER SUPPLIED, Custom
Length, Pump to Blower1111-31736

Hyd. Hose, 3/8 x 62, 8FJIC x 8 FJIC1111-30737
Hyd Hose 1 x 54, 16 FJIC x 16 FJIC1111-30838
Hyd. Hose 3/4 x 36, 12 FJIC x 12 FJIC1111-30939
Hydraulic Fitting, #10 M-ORB to #10 M-JIC, 45 Degree2108-08140
Hyd. motor, CharLynn 2000, 8.0 cu in, #10 ORB1116-90241
Hyd. motor, CharLynn 2000, 9.6 cu in, #10 ORB1116-903

B745-010P - Page 26 - 10/07
© 2007 Alamo Group Inc.

HYDRAULIC RESERVOIR KIT BX SERIES



1

2

5

12

13

11

51

14

21

2

71

72

73

76

74

36
35

34

33

32

31

30

75

B745-010P - Page 27 - 10/07
© 2007 Alamo Group Inc.

DRIVELINE, 340-4800



DescriptionQtyPart No.Ref.
Yoke, 1-3/8 Z61341-40041
Cross kit2341-6722
Yoke, outer tube1341-6875
Flexible pin1341-67911
Outer tube1341-480112
Inner tube1341-480213
Flexible pin1341-68314
Yoke, inner tube1341-68221
Complete shear yoke assy1341-480630
Outer bearing1341-380331
Outer cone set & tube1341-380432
Inner cone set & tube1341-380735
Inner bearing1341-380836
Push pin kit1341-040151
Shear yoke1341-041671
Grease zerk1341-70772
Ball1341-70873
Shear plate1341-480574
Tapered Pin & Nut1341-80175
Spring Type Push Pin Kit1341-709
Shear pin & nut1341-042076
U-joint half female, tractor end1341-480391
U-joint half male, implement end1341-480492
Complete Driveline, Binacchi Size 41340-480097

B745-010P - Page 28 - 10/07
© 2007 Alamo Group Inc.

DRIVELINE, 340-4800



19

17

18

16

20

21

2325 24 22

1

15

13

14

12

10

11

8

9

4

7

6

5

32

27

26

B745-010P - Page 29 - 10/07
© 2007 Alamo Group Inc.

GEARBOX, 330-425



DescriptionQtyPart No.Ref.
Pipe Plug - 3/8 NPT2331-73041
Case - Open Center1331-41242
Shim: .0053331-41173
Shim: .00753
Shim: .0103
Gear - 1 3/8" Bore - 19T1331-41064
Brg. Cap2331-41225
Brg. Cup2207-0166
Brg. Cone2207-0157
Seal2331-41138
Thru Shaft1331-41259
Snap Ring - 337-1, 1 1/41331-411510
Gear - 1 1/4" Bore - 19T1331-410511
Cup2331-412612
Cone2331-412713
Quill1331-410214
Shim: 1.25 x .0071331-411115
Washer1331-411816
Snap Ring1331-411917
Seal1331-411418
Quill Shaft1331-410319
Bolts - 5/16-18UNC x 3/412334-61020
Key - 1/4 SQ. x 7/81331-411621
Key - 5/16 SQ. x 7/81331-410822
Spacer1331-410723
Snap Ring1331-411024
Washer1331-411225
Bushing 3/8 - 1/4 NPT1331-730226
T-Vent - 1/4 NPT1331-412127

B745-010P - Page 30 - 10/07
© 2007 Alamo Group Inc.

GEARBOX, 330-425



100-2040..........................................................10
101-115............................................................23
101-116............................................................23
101-117............................................................23
101-118............................................................23
101-119............................................................23
101-120............................................................23
101-121............................................................23
101-122............................................................23
101-202............................................................23
108-049............................................................16
108-069......................................................20, 24
108-077............................................................20
108-078............................................................20
108-079............................................................20
108-080......................................................20, 24
108-081......................................................20, 26
108-082............................................................26
108-083............................................................26
108-087............................................................26
108-088............................................................26
108-089............................................................26
108-090............................................................26
108-091............................................................26
108-092............................................................26
108-093............................................................26
111-231.............................................................16
111-232.............................................................16
111-304.............................................................20
111-305.............................................................20
111-307.............................................................26
111-308.............................................................26
111-309.............................................................26
111-310.............................................................20
111-311.............................................................20
111-312.............................................................20
111-313.............................................................20
111-314.............................................................24
111-315.............................................................24
111-316.............................................................26
111-317.............................................................26
114-002............................................................26
115-013............................................................26
115-014............................................................26
116-104............................................................10
116-213............................................................14
116-214............................................................14
116-902......................................................14, 26
116-903......................................................14, 26
116-904............................................................14
117-013............................................................10
117-975............................................................14
120-003............................................................26
120-004............................................................26

123-001............................................................26
127-027......................................................20, 22
127-028............................................................26
128-081............................................................21
128-082............................................................21
128-083............................................................21
128-084............................................................21
128-085............................................................21
128-086............................................................21
128-087............................................................21
128-088............................................................21
128-089............................................................21
128-090............................................................21
128-091............................................................21
133-004............................................................16
140-001............................................................26
207-015............................................................30
207-016............................................................30
213-002............................................................18
226-013............................................................26
226-153............................................................26
229-010............................................................12
238-002..............................................................4
238-003..............................................................4
238-004..............................................................4
250-002......................................................12, 18
250-0021..............................................10, 12, 22
250-004..............................................................8
250-006..............................................................4
250-017........................................................4, 10
250-018..................................2, 4, 12, 14, 20, 26
250-019..........................................................2, 8
250-020........................................................8, 10
250-030..........................................................2, 6
250-040..............................................................2
250-047............................................................26
250-0501............................................................4
250-057............................................................26
250-059............................................................14
250-060............................................................14
250-061..............................................................2
250-085......................................................12, 18
250-086............................................................18
250-087..............................................................2
250-095............................................................12
250-099..............................................................6
250-120............................................................18
250-127..............................................................8
250-136..............................................................6
251-151..............................................................4
255-005..............................................................6
255-009........................................................2, 26
255-013................................4, 10, 12, 14, 20, 26
255-017............................................................10

B745-010P - Page 31 - 10/07
© 2007 Alamo Group Inc.

PART INDEX



256-001............................................................10
256-006..............................................2, 6, 12, 14
256-011......................................................14, 26
256-017..............................................4, 8, 10, 14
256-018......................................................12, 18
256-020..............................................................4
256-063............................................................14
257-022............................................................23
262-010..............................................................6
268-017............................................................14
270-002..............................................................8
270-004..................................................2, 12, 18
270-006............................................................18
270-007..................................................4, 14, 26
270-014..............................................................2
270-017............................................2, 4, 6, 8, 10
270-020..............................................................4
270-025........................................6, 8, 12, 18, 22
270-028..............................................................4
271-005............................................................10
271-008..................................................8, 10, 12
271-014..............................................................8
273-006..........................................................6, 8
275-130............................................................22
276-321............................................................22
277-008............................................................22
277-009............................................................22
280-150..............................................................4
280-201......................................................12, 18
300-001......................................................12, 26
300-006............................................................26
300-0061..........................................................26
300-008......................................................12, 18
300-010......................................................12, 26
300-0120............................................................4
300-015......................................................12, 26
302-015............................................................10
310-502..............................................................6
310-541............................................................14
311-501..............................................................6
311-502..............................................................6
311-541............................................................14
312-504............................................................14
312-506............................................................14
312-509..............................................................2
313-501..............................................................6
330-425..........................................................4, 6
331-4102..........................................................30
331-4103..........................................................30
331-4105..........................................................30
331-4106..........................................................30
331-4107..........................................................30
331-4108..........................................................30
331-4110..........................................................30

331-4111...........................................................30
331-4112..........................................................30
331-4113..........................................................30
331-4114..........................................................30
331-4115..........................................................30
331-4116..........................................................30
331-4117..........................................................30
331-4118..........................................................30
331-4119..........................................................30
331-4121..........................................................30
331-4122..........................................................30
331-4124..........................................................30
331-4125..........................................................30
331-4126..........................................................30
331-4127..........................................................30
331-7302..........................................................30
331-7304..........................................................30
334-610............................................................30
340-005..............................................................8
340-4800....................................................12, 28
341-0401..........................................................28
341-0416..........................................................28
341-0420..........................................................28
341-3803..........................................................28
341-3804..........................................................28
341-3807..........................................................28
341-3808..........................................................28
341-4004..........................................................28
341-4801..........................................................28
341-4802..........................................................28
341-4803..........................................................28
341-4804..........................................................28
341-4805..........................................................28
341-4806..........................................................28
341-672............................................................28
341-679............................................................28
341-682............................................................28
341-683............................................................28
341-687............................................................28
341-707............................................................28
341-708............................................................28
341-709............................................................28
341-801............................................................28
352-600..........................................................2, 6
353-601..........................................................2, 6
363-005..............................................................6
363-014..............................................................2
53-07..................................................................4
586-097............................................................26
B501-105............................................................2
B501-109............................................................2
B501-115..........................................................12
B501-118............................................................6
B601-105............................................................2

B745-010P - Page 32 - 10/07
© 2007 Alamo Group Inc.

PART INDEX



B601-109............................................................2
B601-115............................................................2
B601-118............................................................6
B601-123............................................................6
B601-126........................................................4, 6
B601-128............................................................4
B601-201..........................................................12
B601-202..........................................................12
B601-203....................................................12, 18
B601-204....................................................12, 18
B601-301..........................................................14
B601-302..........................................................18
B601-304..........................................................14
B601-600..........................................................19
B601-630..........................................................19
B601-640..........................................................19
B601-650..........................................................19
B601-660..........................................................19
B601-670..........................................................19
B601-680..........................................................19
B601-690..........................................................19
B601-700..........................................................19
B620-101........................................................2, 4
B620-109......................................................8, 10
B620-110......................................................8, 10
B620-111......................................................8, 10
B620-116............................................................8
B620-122............................................................6
B620-127............................................................4
B620-128............................................................4
B620-129............................................................4

B620-131............................................................2
B620-134..........................................................10
B620-135....................................................12, 18
B620-144..........................................................10
B620-145..........................................................10
B620-147..........................................................10
B620-148..........................................................10
B620-155......................................................8, 10
B620-161..........................................................22
B620-241............................................................8
B620-242............................................................8
B620-243............................................................8
B620-244............................................................8
B620-245............................................................8
B740-101........................................................2, 4
B740-129............................................................4
B745-101........................................................2, 4
B745-105............................................................2
B745-109............................................................2
B745-118............................................................6
B745-127............................................................4
B745-129............................................................4
B890-137............................................................2
B890-138..........................................................12
C000-001..........................................................10
C000-355....................................................12, 18
H350-101..........................................................26
H350-110..........................................................26
H350-111..........................................................26
S000-110..........................................................12

B745-010P - Page 33 - 10/07
© 2007 Alamo Group Inc.

PART INDEX





BX-84 B745-010P
Printed in Canada

LUKE HP
NESSA LABEL


	Front View BX Series
	Rear View BX Series
	Cross Shaft BX Series
	Manual Chute and Rotator BX Series
	Hydraulic Chute and Rotator BX Series
	Three Point Hitch Kit BX Series
	Skid Steer Motor Mount BX Series
	Skid Steer Hydraulic Layout BX Series
	Skid Steer Quick Attach Mount BX Series
	7400-6200-Mounting Kits
	Skid Steer Hydraulic Block Layout BX Series
	Hydraulic Valve Block,127-027
	Electrical Components Hydraulic Block BX Series
	Hydraulic Cylinder, 100-2040
	Hydraulic Layout BX Series
	Hydraulic Reservoir Kit BX Series
	Driveline, 340-4800
	Gearbox, 330-425

